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Rep N° Ref Désignation Description R\(/;%gS Hcar;gq
2 K302030126 |MOYEU LAME Blade hub 1 1
3 0306060014 |POULIE MOTEUR VARIATRICE D22.2 VARIATION MOTOR PULLEY @22.2 1 1
4 0301040051 |CLAVETTE B.DROITS 4,76X4,76X37 KEY 4.76 X 4.76 X 37 1 1
5 0300060312 |VIS 3/8 TH24 UNF LG 3"1/2 Screw 3/8 TH24 UNF Lg 3"1/2 1 1
6 0302020042 |RONDELLE DE SERRAGE E 51 BLADE WASHER 1 1
7 KR02011602 [SUPPORT MOTEUR NOIR BLACK MOTOR SUPPORT 1 1
8 0300010839 |Vis HM 8x80 N Screw HM 8x80 N 2 -
8 0300010832 |VIS HM8x70 Z cl 6.8 FST Screw HM8x70z - 4
8 0300010833 |VIS HM8x50 CL8.8 DIN931 Screw HM 8x50 Z 2 -
9 0330011050 |HONDA GCVx200 xNOIRx - 1
9 0330091021 |RV225 VOLANT LEGER RV225 LIGHT FLYWHEEL 1 -
10 K302020031 |ENTRETOISE POULIE MOTEUR HONDA ROUND SPACER FOR ENGINE PULLEY - 1
11 K320020039 [LAME MULCHING DE 53 MULCHING BLADE 53 1 1
12 KRO2011603 |EJECTEUR NOIR BLACK VENTILATING PLATE 1 1
13 KR0O2010202 |GRILLE DE REGLAGE HAUTEUR CUT ADJUST LEVEL RACK 1 1
14 KR02010602 |CAPOT COURROIE ARRIERE ROUGE RED BACK BELT COVER 1 1
14 KR02013601 |CAPOT COURROIE ARRIERE BLEU BLU BACK BELT COVER 1 1
15 KR0O2010603 |CAPOT ARRIERE ROUGE RED REAR COVER 1 1
15 KR02013602 |CAPOT ARRIERE BLEU BLU REAR COVER 1 1
16 0300230604 |ECROU CAGE Mé C4806B CAGE NUT M6 C4806B 1 1
17 0300090602 VIS AUTOTARTH AEMB 6 X 167 Screw HMéx16 z Self-tapping 9 9
20 0300010816 | VIS H 8x20 Z EMB CR SCREW H M8X20 7 5 5
19 0300260801 |ECROU HM 8 ZEMB CR DIN 6923-8 NUT H M8 Z NOTCHED SHOULDER 7 9
20 0300430803 |RONDELLE CONTACT M 8 SERIE CONTACT WASHER 8 4 4
21 KRO2011606 |POTENCE NOIR BLACK BRACKET 1 1
22 K503000023- |AUTOCOLLANT HAUTEUR DE COUPE STICKER "WORK LEVEL" 1 1
23 K503000042- |[ETIQ "PRECAUTIONS EMPLOI" "Safety instructions" label 1 1
24 0503000006 |AUTO-COLLANT DANGER LAME 78 X Label "danger sticker" 2 2
25 K503000012- [AUTOCOLLANT CASQUE STICKER "EARMUFF" 1 1
26 KR0O2011601 |3 éme PALIER NOIR BLACK 3 rd BEARING SUPPORT 1 1
27 0306010097 |ROULEMENT 6207 2RS BEARING 6207 2RS 1 1
28 0301070052 |CIRCLIPS INTERIEUR DE 72 EXTERNAL RETAITING RING 72 1 1

*Le service apres vente : s‘adresser au réseau motoriste concerné

For the engine's spare parts, please contact the motor's retailers network
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Rﬁf Ref Désignation Description Qté
100 KRO2011605 |ESSIEU ARR NOIR BLACK REAR AXLE 1
101 0300210802 [ECROU FREIN M 8 Z DIN 985/8 BLOCKING NUT HM 8 Z DIN 985/8 2
102 0300400802 |RONDELLE PLATE M 8X18X1.5 Z PLATE WASHER M 8X18X1.5Z 2
103 KR02010201 |POIGNEE RELEVAGE ZIN LIFT HANDLE 1
104 KR0O2010204 |TOLE RESSORT REGL. HAUTEUR ZN HEIGHT ADJUSTMENT SPRING SHEET 1
105 0305010052 |RESSORT @2 x 12 Spring 2
106 K341000037 |EMBOUT M NOIR 24 x 51g 100 BLACK END CAP 1
107 0300090602 [VIS AUTOTARTHAEMB 6 X 167 Screw HMéx16 z Self-tapping 2
108 0309000097 |FLASQUE CACHE POUSSIERE DUST COVER 2
109 0309000095 |ROUE @ 235 WHEEL @ 235 2
110 K302020157 |ENTRETOISE 18.5 x 24 x 14 IN SPACER 18.5x 24 x 14 2
111 0300010609 |VIS H 6x16 Z EMB CR DIN 6921 SCREW HM 6X16 Z NOTCHED SHOULD 2
112 0300260601 |[ECROU HM 6 ZEMB CR DIN 6923 NUT H Mé Z NOTCHED SHOULDER 2
113 0309000098 |ENJOLIVEUR ROUE Black rounded hub cap 2
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Rﬁf Ref Désignation Description Qté
200 KRO2011604 |ESSIEU NOIR BLACK AXLE 1
201 0300210802 [ECROU FREIN M 8 Z DIN 985/8 BLOCKING NUT HM 8 Z DIN 985/8 4
202 0300400802 [RONDELLE PLATE M 8X18X1.5Z PLATE WASHER M 8X18X1.5 Z 2
203 0302020224 |ENTR EPAULE D20 d10.5 Lgé.5 SPACER SHOULDER 2
204 0300011008 |VISH 10 X25Z DIN 933/8/8 SCREW H M10x25 Z 2
205 0300211001 |[ECROU FREIN M 10 Z DIN 985/8 BLOCKING NUTM 10 Z 2
206 0305010052 |RESSORT @2 x 12 Spring 2
207 KRO2011002 |TRINGLE REGLAGE HAUT. GRIS ALU ALU GREY HEIGHT ADJUSTMENT BAR 1
208 0305010051 [RESSORT TR @18.5X159 25/10 SPRING @18.5X159 25/10 1
209 0300090613  [VIS AUTOTAR TH A EMB CR 6X30 Z Self-tapping screw HMéx30 z 1
210 0300020821 |VIS BHC 8x16 CL10.9 ZN DEG SCREW BHC 8x16CL10.9 Z DEG 2
211 0300401002 |RONDELLE PLATE M 10X22X2 Z PLATE WASHER M 10X22X2 Z 4
212 0309000096 |ROUE @ 211.5 WHEEL @211.5 2
213 0300220601 |ECROU BORGNE Mé NUT Mé 1
214 0309000098 |ENJOLIVEUR ROUE Black rounded hub cap 2







Rﬁ? Ref Désignation Description H%’;‘g A R(\3/t2é25
300 | KR0O2011003 |GUIDON HAUT GRIS ALU ALU GREY HANDLEBAR 1 I
301 | KRO2010601 |LEVIER FIL HOMME MORT ROUGE RED ENGINE BREACK LEVER 1 1
302 | KRO2010901 |LEVIER FIL COMMANDE MAV JAUNE YELLOW FORWARD LEVER 1 1
303 | 0300210802 |ECROU FREIN M 8 Z DIN 985/8 BLOCKING NUT HM 8 Z DIN 985/8 2 2
304 | 0300430802 |RONDELLE CONTACT M8 LARGE LARGE WASHER M8 2 2
305 | K305000022 |ACCROCHE LANCEUR HOOK 1 1
306 | K307020010 |POIGNEE GAZ THROTILE LEVER 1 1
307 | 0300210602 |ECROU FREIN M 6 Z DIN 985-8 BLOCKING NUT M 6 Z 4 4
308 | 0300400601 |RONDELLE6X 18X 1.2Z Washer Méx18x1.2 Z 1 1
309 | 0300080611 |VIS TRCC 6 X 50 Z Screw TRCC Méx50 2 1 1
310 | K308020039 |CABLE HOMME MORT ENGINE BRAKE CABLE ] 1
311 | K308010059 |CABLE AVANCE FORWARD CLUTCH CABLE ] 1
312 | 0300700801 |ENJOLIVEUR STARLOCK DIA 8 Starlock washer 28 2 2
313 | 0300010605 |VISH 6 X 50 Z NFE 24017 CL6.8 SCREW H 6 X 50 2 2
314 | K341000037 |EMBOUT M NOIR 24 x 51g 100 BLACK END CAP 2 2
315 | KR02011607 |TOLE SELECTION 3 VITESSE NOIRE BLACK GEAR LEVER COVER ] 1
316 | 0304001215 |MANETTE VITESSES DEB Gear lever ] 1
317 | 0341000177 [EMBOUT MAN VITESSE NOIR End tube 1 1
318 | 0302010024 |AXE LEVIER INV VIT02 Lever spindle 1 1
319 | 0300400602 |RONDELLE PLATE M 6X14X1,2 7 PLATE WASHER M 6X14X1,2 7 ] ]
320 | 0300010604 |VISH 6 X 35 NFE 24017 CL6.8 Screw HMéx35z 1 1
321 | K308010060 |CABLE VARIATION TONDEUSE VARIABLE SPEED CABLE 1 1
322 | 0300260601 |ECROU HM 6 ZEMB CR DIN 6923 NUT H Mé Z NOTCHED SHOULDER 2 2
323 | K308040016 |CABLE COMMANDE DES GAZ THROTTLE CABLE LG 1356 1 ]
324 | 0301060020 |COLLIER PLASTIQUE CORLING COLLAR 2 2
325 | K503000036- |ETIQUETTE GAZ (SS STOP AVEC STARTER) &:?HKETRATSTRE%T TLE (WITHOUT STOP AND 1 -
326 | K503000085- |ETIQUETTE MARCHE AVANT CLUTCH FORWARD STICKER 1 1
327 | K503000086- [ETIQUETTE HOMME MORT ENGINE BRAKE STICKER 1 1
328 | K305000068 |TIGE BLOCAGE MANCHERON HANDLEBAR LOCKING AXLE 2 2
329 | KR02010203 |LEVIER VERROU.MANCHERON ZN HANDLEBAR LOCKING LEVER 2 2
330 | 0301020029 |GOUPILLE ROULEE HBK 4 x18 Pin @4x18 HBK 2 2
331 | K503000037- |ETIQU. GAZ (SS STOP SS START) STICKER THROTTLE - 1
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N° Ref Désignation Description Qté
400 K306040034 |TRANSMISSION GEARBOX 1
401 0300411302 [RONDELLE SERRAGE 12X18X1 SHIM 12X18X1 4
402 0301070025 |CIRCLIP EXTERIEUR 12 CIRCLIP E12 2
403 0300010602 [VISH 6 X 16 Z DIN 933/6.8 Screw HMéx16z 1
404 0300260601 |[ECROU HM 6 ZEMB CR DIN 6923 NUT H Mé Z NOTCHED SHOULDER 7
405 K302030129 [PALIER ROUE TONDEUSE WHEEL BEARING 2
406 0306010098 [COUSSINET AUTOLUBRIFIANT BRONZ SELF-LUBRICATING BEARING 4
407 0300010609 [VIS H 6x16 Z EMB CR DIN 6921 SCREW HM 6X16 Z NOTCHED SHOULD 6
408 0301070046 |ANNEAU ELASTIQUE RADIAL DIAM10 RADIAL RETAINING RING @10 2
409 0301100003 PIN 5 x 26 2
410 K306050036 |PIGNON 13 DTS M2.5 GAUCHE LEFT SPROCKET 1
411 K306050035 [PIGNON 13 DTS M2.5 DROIT RIGHT SPROCKET 1
412 0300411303 |RONDELLE SERRAGE 12X18X1.5 SHIM 12X18X1.5 2
413 0306030148 |COURROIE BELT 1
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